
Replacement Parts List

Power Pack Chassis

Chassis Replacement Parts List for  
Models GR2000, GR2100, GR2500, GR3000, GR3100 and GR3500

IN974800AV 6/10© 2010 Campbell Hausfeld / Scott Fetzer For parts, product & service information
visit www.chpower.com

1-800-746-5641

49

13

5

14
28

38

22

18

37

40

12

1

9

8

42

10

17

19

33

16
30

3

43
7

36

32

23

2

44

45

4

6

26

41 35

11

21

47

27

34

31

39

48

25

46 2415

20

29

50

18

29

31

40

40

41

42 45
45

47

48

49



2

Replacement Parts List

www.chpower.com

For Replacement Parts or Technical Assistance, Call 1-800-746-5641

Please provide following information:	 Address any correspondence to:
- Model number	 Campbell Hausfeld	
- Serial number	 Attn: Customer Service
- Part description and number as shown in parts list	 100 Mundy Memorial Drive

	 Mt. Juliet, TN 37122  U.S.A.

Replacement Parts List

1 Chassis GW004151KK 1

2 Compressor pulley GW004331AG 1

3 Clutch spacer GW004572AD 1

4 Rectangular key GW004573AV 1

5 Muffler GW004610AV 1

6 Alternator mounting plate GW004930KK 1

7 Engine pulley GW004940AD 1

8 Synchronous pulley GW004941AD 2

9 Pulley bushing - 24 mm GW004942AD 1

10 Pulley bushing  - 1 inch GW004943AD 1

11 Alternator belt guard GW004950KK 1

12 Belt guard bracket GW004955KK 1

13 Fuel filter GW004978AV 1

14 Engine - Honda GX390 electric 
start

GW004980AV 1

15 Oil drain extension GW004981AV 1

16 Electric clutch GW004985SJ 1

17 Castle nut MJ104709AV 1

18 Rivet nut - 1/4-20 MJ105205AV 4

19 Flat washer MJ105710AV 1

20 Bushing - 1 inch MJ110201AV 3

21 Grommet MJ110205AV 1

22 Square key MJ116000AV 1

23 V-belt MJ117000AV 1

24 Synchronous belt MJ117001AV 1

25 Oil drain plug Contact Honda 1

26 Hose clamp -- 2

27 Fuel Hose - 1/4 ID -- 1

28 Cotter pin - 3/16 x 1-1/2 inch -- 1

29 Hex sheet metal screw - #10 x 
1/2 inch

-- 2

30 Set Screw - 1/4-20 -- 2

	Ref.		  Part 
	No.	 Description	 No.	 Qty.

	Ref.		  Part 
	No.	 Description	 No.	 Qty.

31 Hex bolt - 1/4-20 x 3/4 inch -- 5

32 Socket head bolt - 1/4-20 x  
3/4 inch

-- 1

33 Nylock nut - 1/4-20 -- 1

34 Flat washer - 1/4 -- 4

35 Hex bolt - 5/16-18 x 1/2 inch -- 1

36 Socket head bolt - 5/16-18 x 
5/8 inch

-- 3

37 Hex bolt - 5/16-18 x 3/4 inch -- 4

38 Hex bolt - 5/16-18 x 1-1/4 inch -- 1

39 Carriage bolt - 5/16-18 x 1-3/4 
inch

-- 1

40 Flange nut - 5/16-18 -- 6

41 Nylock nut - 5/16-18 -- 2

42 Flat washer - 5/16 -- 11

43 Split lock washer - 5/16 -- 3

44 Star washer - 5/16 -- 1

45 Hex bolt - 3/8-16 x 1 inch -- 9

46 Hex bolt - 3/8-16 x 1-3/4 inch -- 4

47 Flange nut - 3/8-16 -- 8

48 Flat washer - 3/8 -- 3

49 Split lock washer - 3/8 -- 5

50 Flange nut - M8 -- 2

-- Standard hardware item


